
 

Appendix A 

PEDIATRIC INPATIENT/ACUTE CARE Hypoglycemia Treatment Algorithm  

 

 

 

 

 

Pediatric patient with blood glucose less than 4 mmol/L 

OR 

Less than 6 mmol/L AND symptoms of hypoglycemia 

Is the patient conscious and alert enough 

to safely ingest and swallow oral 

treatment and is not designated NPO? 

Page MD STAT 

Undiagnosed or non-diabetics are not covered 

as part of this medical directive, they may 

require other orders, treatments or interventions. 

Is patient diabetic? 

YES NO 

YES NO 

Begin Severe Hypoglycemia  

Treatment Protocol 

Begin Mild/Moderate Hypoglycemia  

Treatment Protocol 
 

Standard dose of 15g is 

acceptable in children of every 

weight in urgent situations 
 

Oral intake of 0.3 g/kg 

(max 15 g per treatment) 

of rapidly absorbed simple carbohydrate 

OR 

< 15 kg = 5g carb 

15-30 kg = 10g carb 

> 30kg = 15g carb 
See Table 2 – Weight based treatment for 

Mild/Moderate Hypoglycemia 

 

Retest blood glucose in 15 minutes 

BG less than 4 mmol/L  

(or less than 6 mmol/L 

with symptoms) 

Repeat treatment. 
 

If BG remains 

less than 4 mmol/L  

(or less than 6 mmol/L 

with symptoms) 

15 minutes after 2
nd

 

dose, repeat treatment 

& page MD for 

further orders 

Symptoms 

improve AND BG 

greater than or 

equal to 4 mmol/L 

Provide patient 

with snack of 15g 

carbohydrate and 

protein source if 

meal more than 

1hr away or IV 

fluids as directed 

by MD. 

Does the patient 

have IV access? 

YES 

NO 

Dextrose 0.5g/kg/dose  
 

[2mL/kg/dose D25W]  

max 100mL 

IV over ~ 5 minutes 

STAT 
 

See Appendix B. 

Child < 25kg: 
0.5mg Glucagon SC/IM 

 

Child ≥ 25kg: 

1mg Glucagon SC/IM 
 

 

Note: Place patient on 

their side, as glucagon 

can cause vomiting. 

Retest blood glucose in 15 minutes 

Page MD STAT 

Do not withhold treatment 

while awaiting response 

from MD. 

 



 

Appendix B 

Dextrose Preparation and Dosing 

 

100mL Dextrose 25% in water (D25W) preparation: 
Add: 45 mL of dextrose 50% in water (D50W) To: 50 mL bag of dextrose 5% in water (D5W)  

NOTE: bag contains 5 mL of overfill 

This will yield a 100 mL dextrose 25% in water (D25W) solution. 

(Bag contains:  45 mL  + 50 mL + 5 mL overfill  = 100 mL) 

 

 

Weight 

Dextrose 0.5g/kg/dose for IV administration 

 Volume of Dextrose 25% (D25W)  
to be infused 

Volume of Dextrose 10% (D10W)  
to infuse if D25W is unavailable 

5 kg    2.5 g (10 mL)    2.5 g (25 mL) 

6 kg 3 g (12 mL) 3 g (30 mL) 

7 kg    3.5 g (14 mL)    3.5 g (35 mL) 

8 kg 4 g (16 mL) 4 g (40 mL) 

9 kg    4.5 g (18 mL)    4.5 g (45 mL) 

10 kg 5 g (20 mL) 5 g (50 mL) 

11 kg    5.5 g (22 mL)    5.5 g (55 mL) 

12 kg 6 g (24 mL) 6 g (60 mL) 

13 kg    6.5 g (26 mL)    6.5 g (65 mL) 

14 kg 7 g (28 mL) 7 g (70 mL) 

15 kg   7.5 g (30 mL)   7.5 g (75 mL) 

16 kg 8 g (32 mL) 8 g (80 mL) 

17 kg   8.5 g (34 mL)   8.5 g (85 mL) 

18 kg 9 g (36 mL) 9 g (90 mL) 

19 kg   9.5 g (38 mL)   9.5 g (95 mL) 

20 kg 10 g (40 mL) 10 g (100 mL) 

21 kg    10.5 g (42 mL)    10.5 g (105 mL) 

22 kg 11g (44 mL) 11g (110 mL) 

23 kg     11.5 g (46 mL)     11.5 g (115 mL) 

24 kg 12 g (48 mL) 12 g (120 mL) 

25 kg    12.5 g (50 mL)    12.5 g (125 mL) 

26 – 30 kg 15 g (60 mL) 15 g (150 mL) 

31 – 35 kg    17.5 g (70 mL)    17.5 g (175 mL) 

36 – 40 kg 20 g (80 mL) 20 g (200 mL) 

41 – 45 kg   22.5 g (90 mL)   22.5 g (225 mL) 

Greater than 45 kg  25 g (100 mL)  25 g (250 mL) 

 


